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UN38.3 Test Report

UN38.3 & &
Report reference NoO .......c..ooccnnel
i o LCS181113157ASA
Tested by (+ signature) ...................: Seven Liu
Checked by (+ signature) ................: Rick zhu
Approved by (+ signature) ...............: |Hart Qiu
i1 G 2 WY |1 5"
Contents.......ooooveviiiiiiiice e 15
DX O Peges
Date of issU€ ....coovvvveiiiiiiiicicc 6180111
Testing Laboratory Name ................: | Shenzhen LCS Compliance Testing Laboratory Ltd.
MERZEIEZE vt | RN SRS U AR 476 BR A 5]
ADAress.........o.ooovvisloveeeeeeesee Xingyuan Industrial Park, Tongda Road, Bao'an Avenue, Bao'an District,
i Shenzhen, Guangdong, China
................................................ AR R T 2 R % A E YRR S
Applicant's Name .........cccccccoeeeeiit ShenZhen FuYuMing Electronics CO., LTD.
BB oot | R B B FHRAR
AdAress .....cccooeeveiiiiiiiicceee Room 202, Floor 2, Building A, Yiquan Building, Fugian Road No.436,
B v Jitang Community, Guanlan Street, Longhua New District, Shenzhen City.
BRYITH Je 435 X AT E S YR 4 X AR AT #5436 5 BUR 42 S REARR 2B 202 %
Manufacturer ..........ccccoevvveeiiieeenill ShenzZhen FuYuMing Electronics CO., LTD.
Bl B e RINTEEHEHTERAT
AdAress .....ccoooevveeiviieiiiieece Room 202, Floor 2, Building A, Yiquan Building, Fugian Road No.436,
I et Jitang Community, Guanlan Street, Longhua New District, Shenzhen City.
BRI B3 X IR ERE A TR X AR BT 8436 5 LR 45 S HEAKR 2142025
Standard .........ccccceeeeeiienneennne.......t | Section 38.3 of the sixth Revised Edition of the Recommendations on the
FRHE oo Transport of Dangerous Goods, Manual of Test and Criteria
(ST/SG/AC.10/11/Rev.6 Section 38.3)
BREE TR BYEHNENDRENFETM) £/ BITHRE38.3
Bl
Test Sample description ................: Li-ion Polymer Cell
Trade Mark .........coooevvvviiivineeee .-
BIAR v
MOAE] wsasismmsmmsemsmssimvtainmensssmarassens
602030
i OO
Ratings......ccoviiiieiieciice el 3.7V 300mAh. 1.11Wh
7V, mAh, 1.
L .
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Classification.........cccccceeeeveiiiccvvnnnnnnd: Li-ion Battery

ZETM vt BT

Sample shape ........ccccceeveveeeeeennnnnnnnl | Prismatic

FERTEIR oot BRI

Details information of the battery and the cell built in the battery, as following:

FLHLMT LS PR P A5 B LR R

Product Cell
I i ZERN
Model No.
) 602030
Nominal voltage
B L 3.7V
Rated capacity
B b 300mAh

Charge method
FRHLTTE

0.2C CC(constant current) charge to 4.2V,
then CV (constant voltage 4.2 V) charge till
charge current decline to <0.02C

0.2CHHIR T E4.2V, RIG42VIHEFHE
RN T-457°0.02C.

Standard discharge
current

bRAE T FL

0.2C

Maximum
continuous
discharge current
K IE S FL

300mA

End of discharge
voltage
Wb

3.0V

Dimension
)

30.2*19.5*5.2(mm)

Weight
O

5.99

Possible test case verdicts:
et vh AT RE FH B 1 4518 bR

Test case does not apply to the test
(o] o] = od V.

DRI H AE T2 W

Test item does meet the requirement | P(ass)

AT E FFE PR E Rl [

Test item does not meet the
reqUIremMeNnt........ooovviiiiiiieeeeee el F(ail)
PR H R EARERER et | Rtk
Testing:

I

Date of sample received................... 2018.11.14
BERFECH I o
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Date(s) of performance of test...........
2018.11.14 ~ 2018.11.23

TRRFAT HIA. o
Version Report No. Revision Data Summary
fRAS W G 5 BT HidE Bz
Original Version
V1.1 LCS181113157ASA / TE i A

Test conclusion:

K458

The Li-ion Polymer Cell submitted by ShenZhen FuYuMing Electronics CO., LTD. are tested according to
Section 38.3 of the Sixth Revised Edition of the Recommendations on the Transport of Dangerous Goods,
Manual of Test and Criteria (SST/SG/AC.10/11/Rev.6/Section 38.3).

HEIITE EHETFFRATEMNEE FREYHED, KEREE (RTERMRWEHPENFRBAREF
Y SEFSBATHREE38.3 T REAT LI .

Test result: Pass

[ . CONCLUSION %5
Item Sample Number Standard Conclusion
gE| FEah s it g5iie
Altitude simulation PASS
?/,;\, 3 D I
a5 Section 38.3 of the it
Thermal test th ced Editi ; PASS
i B Sixth Revised Edition o oofi
Vitl)“r‘at\ion the Recommendations PEA'\SS
ISR - on the Transport of
IR o110 Dangerous Goods, i
EPSEIZOCkJQ Manual of Test and Pi%\s
T Criteria &
External short circuit (ST/SG/AC.10/11/Rev.6 PASS
AN SE Section 38.3) il
Crush / Impact C11-C15 B (T ek it PASS
BRI /i W3Z B 1 A Y 35 3R B8 A i
?gggggg FRAE T 2 AT R TN\%A%
ol ‘U\ 13 Sop N N
%$38.3 1
Forced discharge C16-C35 PASS
sif il BRI ] i
Notes£&¥E:

The conditions of thecells of sample No. CO1 to C10 are at first cycle, in fully charged state;

Ff 2 5 CO1-CLOMPIRAS 9 56 — AN 22 5 78 FELUBCR A 9 5 4 7 AR AS T RS

The conditions of the cells of sample No. C11 to C15 are at first cycle at 50% of the design rated capacity, in fully
charged state;

P25 CL1-CL5PIRAS 9 5 — AN 28 78 O A 39 5 4 7 RS HL B 2 B B 1ML (1 509 11 S

The conditions of the cells of sample No.C16 to C25 are at first cycle, in fully discharged state;

Ff g 5 C16-C25(1PIRAS 9 56 — AN 22 5 78 FELUTBCR A U 5 4 T8 A AR AS T RS

The conditions of the cells of sample No.C26 to C35 are after fifty cycles ending in fully discharged state.

Ff it 2 5 C26-C35IRPIRAS J9 78 TN 3 B 78 T8 FE JA U1 465 RS 58 A TBCHEUIR S 19 LS
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II. MAIN TEST EQUIPMENT F ZlR % %

Instrument Name 1% 2% 44 FK
Battery charge tester Hi il 78 5L
Battery low press tester & % BALIR TG AR

Rapid temperature rise tester {F£#H5E 25 i 5811,

Vibration tester #zz14
Vertical shock Tester B i &
Battery external short-circuit tester Fjth %5 B 564l
DC source Hiitfa & HIE
Battery crush tester HiithHs 3G
Scales K
Digital multimeter JJFH %

Temperature recorder /% ic %A%
Free fall tester Z& XK HL
Temp.& Humi. Meter;5 )5 fE i

[1I. TEST METHOD AND DATAN R 5 VE F 2

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 andT.8 shall be

conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries
at fully discharged states.

/NP F i B s ZH 0 2 I i AT RS T1 2 TS IRXES TOFI T8RS A oK I AN S iy vt sl A it 2H . i3e T7 7] LA
FRSEAE RIS T LTS8 A I (R AR A5 R (1) FEVB AR AT, DU INAAAS B 78 v O 1 i 4

BORA A A TSN O oA, ORI TCE K IE HARA b s b A AR IR 5 T B AN T
FAEBEAT X — 1B A HE S 90% . A 5% HEL s A SR ANIE FH 5 58 4 RIS ) FEL VI AT L L 2
In order to quantify the mass loss, the following procedure is provided.
mass loss= (M;—M,) /M;X100%
WhereM;is the mass before the test andM,is the mass after the test, when mass loss does not exceed the values
in Table below, it shall be considered as “no mass loss”.
Jot AR AR R 5
k= (M;—M,) /M;X100%
APMZ IR AT R, M2 ii /5 s . nitESUR AT TRITFIEUE, RIP0A “TEREiR” .

Mass M of cell or battery Mass lost limite
vt B L A 5 M Jo A R PR A
M<lg 0.5%
1gsM<75¢g 0.2%
M>75g 0.1%
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Test T1: Altitude simulation & EEHL
Test procedure R FEF:
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 + 5 °C). {5 ALt A HL Il 2 7E & 1 A K T-11.6kPafliff E20°C £ 5°CHIMEL T A A /D 6/
Requirement K.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire

and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage immediately
prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully
discharged states.

FEah CEID) NGNGB . TR TCHE KR AR A Rk 56 5 T B s AN T8 fi T %
1790 % , SR ANIE F T 58 4 i 5 F I R L A FELES

Data®{

No. Pre-testill i Hif After testll i 5 Mais IDoss Voltageuloss Verdict#
Pl Mass(g) | Voltage(V) | Mass(g) | Voltage(V) JiR Bk LIPS CHlsE)

J5 &:(g) Hi (V) i (g) L (V) (%) (%)

co1 5.845 417 5.845 4.17 0.000 0.00 PASS/&#%
Co02 5.913 417 5.912 4.17 0.017 0.00 PASS/&#%
Cco3 5.872 4.18 5.872 4.17 0.000 0.24 PASS/ &%
Co04 5.904 417 5.903 4.17 0.017 0.00 PASS/&#%
C05 5.851 4.18 5.851 4.18 0.000 0.00 PASS/ &%
C06 5.846 4.18 5.846 4.17 0.000 0.24 PASS/ &%
co7 5.907 4.18 5.905 4.17 0.034 0.24 PASS/& 1%
Co8 5.848 417 5.847 4.17 0.017 0.00 PASS/&#%
C09 5.886 4.18 5.886 4.18 0.000 0.00 PASS/ &%
C10 5.922 417 5.922 4.17 0.000 0.00 PASS/&#%

#: No leakage, No venting,No disassembly No rupture and no fire

#: TR o . TERER U TCHE KIS

Test T.2: Thermal test i H -k

Test procedure JRTEF
Test cells and batteries are to be stored for at least six hours at a test temperature equal to72 + 2 °C, followed by
storage for at least six hours at a test temperature equal to - 40 £ 2 °C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are complete, after
which all test cells and batteries are to be stored for 24 hours at ambient temperature (20 £ 5 °C). For large cells
and batteries the duration of exposure to the test temperature extremes should be at least 12 hours.
TRE FEV A iV AR IR B S5 T 72°C £2°C FAEER D6/, NG 1R IR IR E 5 T-40°C £2°C TR E D 6/
PN A i FBE 2 T8 1 B KN R [ B 9 3043 e 3X — i FEAE 10K, H3E 1 Ay I AE IR BRI 2 20°C £5°C M 7824
NI o T ORTY A A A, R T A i A T P N ) 222D R 12/

Requirement ZExR
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage immediately
prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully
discharged states.
Feah CRIRD) NGIR . THS. . TR KATCE KR KA iR 56 5 TFEE o S AT 18w T 2%
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FLIR 90 % , L EESRANE I 52 458 FL A FL AT FLES o

Datai#:

No. Pre-testill i i After testll i )5 Mais IDoss Voltageuloss Verdict#
4= | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) AR CER PN CHlE#)

Jii & (g) HLHE (V) JFi () HLH (V) (%) (%)

co1 5.845 4.17 5.840 413 0.086 0.96 PASS/& 1%
c02 5.912 4.17 5.907 4.14 0.085 0.72 PASS/& 1%
(O{0K] 5.872 4.17 5.869 4.14 0.051 0.72 PASS/& 1%
co4 5.903 4.17 5.900 4.13 0.051 0.96 PASS/& 1%
CO05 5.851 4.18 5.844 4.15 0.120 0.72 PASS/&#%
C06 5.846 4.17 5.842 4.13 0.068 0.96 PASS/& 1%
co7 5.905 4.17 5.899 4.14 0.102 0.72 PASS/&#%
Co8 5.847 4.17 5.842 4.14 0.086 0.72 PASS/ &g
Cc09 5.886 4.18 5.883 4.15 0.051 0.72 PASS/&#%
C10 5.922 4.17 5.918 413 0.068 0.96 PASS/&#%

#: No leakage, No venting,No disassembly No rupture and no fire

#: TR o . TEBER U T KIS

Test T.3: Vibration $z3}j
Test procedureflliAEFF:

1. Cells and batteries are firmly secured to the platform of the vibration machine /5t Fl B b 2 [ 22 35 AE R Bh &

(Wem L.
2. The vibration:a sinusoidal waveform with a logarithmic sweep between 7Hz and 200Hz and back to 7Hz
traversed in 15 minutes/#Rz) LA ISR, X EGE#MZ W\ THZIE N %2 200Hz, 2R)5 BRI BI7Hz, — MG 7S5
VIR
3. the logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is
reached, The amplitude is then maintained at 0,8mm (1,6 mm total excursion) and the frequency increased until a
peak acceleration of 8 gn occurs (approximately 50Hz), A peak acceleration of 8 gn is then maintained until the
frequency is increased to 200 Hz/%F £3500: N7 Hif 22 FF 4R PR 47 Lgn F B KD Ta B B 2402 18 k2%, SR JE H iR
RFFFE0.8 2K (EWAZ1.6 Z22K) FHIG NS B 3| i KInid FE ik 2I8gn (FFL) 50 #5250 B RN id B AR FF 2
8gn EFFAR NN 2200 #1274 .
4. This cycle repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting position of
the cell /HRAN I —ANT7 1a) L U T ELAE AR IE, XA HLE N =S HAHTE B 7 ) AR 12 X, 353 AN/,

Requirement ZExR
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in its
third perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.
Feah CRIRD NGIRK. TR . TR UKL TCE KRR A FE AR5 5 TFE S AMIC T 158 w1 T 2%
R 1790 % , G SR AN IE T 58 4 T 56 Fi I R L R FELES
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Data¥iE:

No. Pre-testill i i After testilli 5 Mais IDoss Voltageuloss Verdict#
4= | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) J A K CER PN ChlE#)
Ji & (g) L (V) JFi () BT (V) (%) (%)

co1 5.840 4.13 5.840 4.13 0.000 0.00 PASS/& 1%
Cc02 5.907 4.14 5.905 4.14 0.034 0.00 PASS/ &%
(O{0K] 5.869 4.14 5.869 4.13 0.000 0.24 PASS/& 1%
Cco4 5.900 4.13 5.900 4.13 0.000 0.00 PASS/&#%
CO05 5.844 4.15 5.843 4.14 0.017 0.24 PASS/ &%
C06 5.842 4.13 5.842 4.13 0.000 0.00 PASS/& 1%
co7 5.899 4.14 5.898 4.14 0.017 0.00 PASS/& 1%
(O{0]:] 5.842 4.14 5.842 4.13 0.000 0.24 PASS/ &%
C09 5.883 4.15 5.883 4.14 0.000 0.24 PASS/& 1%
C10 5.918 4.13 5.916 4.13 0.034 0.00 PASS/ &%

#: No leakage, No venting,No disassembly No rupture and no fire

#: TR o . TEBER T KIS

Test T4: Shock 37
Test procedurefliRERF:

1. Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support all
mounting surfaces of each test battery.

2. Each cell or battery shall be subjected to a halfsine shock of peak acceleration of 150gn and pulse duration of
6 milliseconds.

3. Each cell or battery shall be subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the cell or battery for a total of 18
shocks. However, large cells and large batteries shall be subjected to a half-sine shock of peak acceleration of
50gn and pulse duration of 11 milliseconds. Each cell or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative direction of each of three mutually perpendicular mounting
positions of the cell for a total of 18 shocks.

DA ] P46 22 3] 5 3 1 H S R FRARE ot 1) 22 e 3R T o RS HES B HL It AIEAE D9 150gn 12 TR 5% 1 i B oy

ik RrEE6 28D, RARY FEI AN R 2 Fi i 2H 2048 52 d KNS B2 50gn A RS2 (] 11 2200 1)~ IE 5%k b o A LTt

B A ZE = FOAE S B P 22 7 L I IR DT 1 %2 =ik iy, R AE RO M2 =ik, S 218k

o

Battery Minimum peak acceleration Pulse duration

150 g, or result of formula

. . _ |f100850
Small batteries Acceleration(gn) = (maSS*) 6 ms
whichever is smaller
50 g, or result of formula
Large batteries Acceleration(g,) = (30003) 11 ms
mass

whichever is smaller
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Requirement Ek:
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage immediately
prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully
discharged states.
FEah CEID) NGNGB . TR TCHE KR AR A Rk 56 5 T B s AN T8 fi T %
1790 % , SR ANIE F T 58 4 i 5E F ) R L R FELES

Data$ii## :
No. Pre-testill i Hi After testll i 5 Mais IDoss Voltageuloss Verdicts
4= | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) J A K CER PN CHlE#)
J5 &:(g) H (V) 5 (g) L (V) (%) (%)

co1 5.840 4.13 5.840 4.13 0.000 0.00 PASS/& 1%
C02 5.905 4.14 5.904 4.14 0.017 0.00 PASS/& 1%
C03 5.869 4.13 5.867 4.12 0.034 0.24 PASS/& 1%
co4 5.900 4.13 5.899 4.13 0.017 0.00 PASS/&#%
CO05 5.843 4.14 5.843 4.13 0.000 0.24 PASS/&#%
C06 5.842 4.13 5.842 4.13 0.000 0.00 PASS/&#%
co7 5.898 4.14 5.897 4.14 0.017 0.00 PASS/& 1%
co8 5.842 4.13 5.842 4.13 0.000 0.00 PASS/&#%
C09 5.883 4.14 5.883 4.13 0.000 0.24 PASS/&#%
C10 5.916 4.13 5.916 4.12 0.000 0.24 PASS/&#%

#: No leakage, No venting,No disassembly No rupture and no fire

#: TR o . TEBER T KI5

T.5. External short circuit #M%E 5%
Test method R

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and
design of the cell or battery and should be assessed and documented. If this assessment is not feasible, the
exposure time shall be at least 6 hours for small cells and small batteries, and 12 hours for large cells and large
batteries. Then the cell or battery at 57 + 4 °C shall be subjected to one short circuit condition with a total external
resistance of less than 0.1 ohm.

I ) PR B R AP SE IR A BIMEIR 57 £ 4 °C J5, FREEAT ARG o A0 K 0 I 1] HR kT RO Bl e i 8 RS AT
it FEFR PGSR . WERIEANVEAG TGVEREAT, IS4 /)N FESR /)N FELVH G N [R] 22 /20 6 /NIRF, K FEL BRI K P 6 I
)2/ 12 /N o AR5 A B FRIAE 57+4 CIREE T 42 —ANEAE/N T 0.1Q F &M L A

This short circuit condition is continued for at least one hour after the cell or battery external case temperature
has returned to 57 £ 4 °C, or in the case of the large batteries, has decreased by half of the maximum temperature
increase observed during the test and remains below that value.

OSBRI BE 3] 57+4°C 2 FE BRI A 7R RFLE 1 /Ny, Y r 0 2% it B 1 B4 3 e KR () — R BUIE T
57+4°C,

The short circuit and cooling down phases shall be conducted at least at ambient temperature.
L AN R B B 2 /D REAE A BRI L N #E4T
Requirement E3R

Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly, no rupture and no fire during the test and within six hours after the test.
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FLES A R AR SR IR E AN 170°C, I HAE RIS R h SRk 36 Ja 6/ A o . ol oK.

Data$ii## :

No. Peak temperature(C) No disassembly, No rupture and no fire
TS H e B ot JoRRFI Tk K
co1 95.1 PASS/ &%

Co2 99.7 PASS/ &%

C03 98.6 PASS/ &%

co4 93.5 PASS/ &%

C05 96.7 PASS/& 1%

C06 102.1 PASS/& 1%

co7 97.2 PASS/ &%

Cco8 101.3 PASS/ &%

C09 97.9 PASS/& 1%

C10 95.8 PASS/ &%

Test T.6: Impact (applicable to cylindrical cells not less than 18 mm in diameter) / Crush (applicable to
prismatic, pouch, coin/button cells and cylindrical cells less than 18 mm in diameter) & (ERFELARMT
18 ZoRMRFE Bt/ 67 R CE A FRAER . 423, WM/ A B ER/NF18 ZXR KR Hitb)
Test procedure WA F— Impact# -
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1mm diameter, at least
6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed
across the Centre of the sample. A 9.1 kg + 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm at the
intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or channel
with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass shall be oriented
90 degrees from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the Centre of the test sample. Each
sample is to be subjected to only a single impact.
K PR B2 P RS TR ST~ T b, R K AN T 7em 316 B AE AN AR A 0 e, K — R
N9.1kg ¥R N61+2.5em s BEV& [FIRE o Ardl VBN 5P AT, SREE AR O EA215.820.1 =K
RN EE . BMEmRE%—kfEd.
Test Proceduredlliff&F— Crushf)k:

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three options
below is reached.

(a) The applied force reaches 13 KN + 0.78 KN;

Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston until a pressure of 17

MPa is reached on the hydraulic ram.

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is deformed by
at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be

crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
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perpendicular to the longitudinal axis.
W RS B ZH R OB AP I )5 s, 55 JJ RNk, (R 28—/ efh md b I B2 R 20 15 JHOKIFD . % 4
SEEAT, BHBEHILLT =S —:

()t b /7 2L F13KN+ 0.78KN;

(b) FL B R R T B 222 100 224K 5

(C) VAR T JR 4R 5 (150% 8 LA F .
AT B AR v s I A S B P — TR e, 418 T T VB S G P IR R TRt s, B TR Fl s I A5 il 8 L) 7 1)
i . BEAFES A2 —IRE .

Requirement EK:

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and there is
no disassembly and no fire during the test and within six hours after this test. H:8 B ZH i F O ) 5 e 2 1 i BT B A
HIF170°C, WA W E6A N N, IR N TE o AT E KR KA .

Data$iE (Crush¥FE) :

No. Peak temperature(C) No disassembly, No fire
ETAE) I rel Tk, &K
C11 25.6 PASS/& %

C12 25.6 PASS/ &k

C13 26.1 PASS/ &k

Cil4 26.2 PASS/&#%

C15 25.7 PASS/& 1%

Test T.7: Overcharge T E 7 H
Test procedure JREF:
The charge current shall be twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test shall be as follows:
(a) when the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of the
test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b)when the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the test
shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
A2 5 i3 | A PR e R AR 482 78 P RO AR i AR L, AR Il /) FlL A
(@)U R K HMEFF 78 L AL AN L 18V, A fe /) 78 L L RO /N T A 10 ) 50 i e K 78 L P e Bl 42 22V
(b)un ) ZHEFF ) 78 i AL R 18V, A fe ) 78 F LR R 1202 5 T 2hn o ok 7 F L I
205 CHIFBRIRZ T, XTI Frai24 /I

Requirement ZE3K:
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

WIEFE A AR P AR 7 RN, NEMIRMEE KGR .
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No. No disassembly, No fire
%5 TR T K
N/A

N/A

N/A

N/A

N/A

N/A

N/A

N/A

Test T.8: Forced discharge (for cell)3a B

Test procedurefliREF

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power
supply at an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating
in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

205 CIHIAERIR T, K i ERAE12V 1 ER F R EREAT SR i, b B FRYR SR A S A BRI R FLR
1 P 415 58 ) B KT8 R VAL

X T8 T8 AT PRV D) 95 R K RS R PG —N VR FC R B, 51 R R 2 1 8 P BT W) 45 T 40 2 A ok LA 2 14000
LA -

RequirementZEk

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

WA A RS R AR 7 RN, BOEREARITCR KBS KA
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Data#i#z:
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No disassembly and no fire

No.4 5 Tffik. TE K
C16 PASS/ &%
C17 PASS/ &%
c1s8 PASS/ &%
C19 PASS/ &%
C20 PASS/ &%
c21 PASS/ &%
C22 PASS/ &%
c23 PASS/ &%
C24 PASS/ &%
C25 PASS/ &%
C26 PASS/ & 1%
c27 PASS/ &%
c28 PASS/ &%
C29 PASS/ &%
C30 PASS/ &%
C31 PASS/ &%
C32 PASS/ & 1%
C33 PASS/ & 1%
C34 PASS/ &%
C35 PASS/ &%
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IV. THE PHOTO OF SAMPLE # & & F
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Figure 1
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Figure 2
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Important Notice

1. The test report is invalid without the official stamp of LCS.
ARG FIELCSH T AL

2. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
KAt B AAEA L RN R AL TR

3. Nobody is allowed to partly photocopy this test report without written permission of LCS.
RAELCSHHFEIR, AFER 2 AR & .

4. The report is invalid when anything of following happens — illegal transfer, reproduce,

embezzlement, imposture, modification or tampering in any media form.
AR, BHl. SH. BH. ReG SRS R St IRk
5. Product information and customer information provided by the applicant, we are not

responsible for its authenticity.

P fE BN PUE Bl HAE AR, AT AR R S5 9T
6. The test report is valid for the tested samples only.

AR A AR AR YA A 2
7. The Chinese contents in this report are only for reference.

AR SCAR IS .

8. Objections to the test report must be submitted to LCS with in 15 days.

SRS FE A AU BRI S 2 HEIS RN A AR .

*»**End of report***
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